

MANUFACTURING TEST CERTIFICATE**Product name: Maxcrete Autoclave Aerated Concrete (AAC) Block****Standard: ASTM C-1386****Certificate no: MCL/MAX24020013****Block size (mm): 600×200×120****Date: 14-03-2024****Production date: 14-02-2024****Testing date: 11-03-2024****Test result**

Batch No.	SL. No.	Dimension (mm)	Test specimen	Ultimate load (KN)	Compressive strength (MPa)	Average strength (MPa)	Moisture content (%)	Average moisture content (%)	Average Dry density (Kg/m ³)
MCL-35	1	120×119×120	Top	64.02	4.5	4.6	9.56	9.43	698.53
	2	120×119×120	Middle	65.73	4.6		9.08		
	3	120×119×120	Bottom	67.86	4.8		9.64		

We certify the above statement of quality to be true and correct. Please scan the QR Code to verify the report.



Test Performed By:

Md. Saifur Rahman
Chemist,
AAC Production & WTP Lab.